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MODEL PAGE

Report No. 8926&093

MRatetia. 'inishes tid Coatings Plastis-ol
For Fabricated Parts Storage (Western Coating Co.,

We~tolex lastisol1)

Hardness, Blocking, Peel Strength, Heat Resistance

Abstrad t

Duplicate SAM-1020O finish machined parts 8-96176-133, -141, -171 (Ground
Run-up Screen) -details -were -plastisol coated with Western Coating Co.,
Pasladena, California, Westoflex Plasti-sol compound. After coating, the
hardness, blocking, peel strength and heat resistance of the coatings were
tested in acortdance with Paragraphs 4.5.3, 4.5.4, 4.5.5 and 4.5.6,
Spec ification Mil-P-3999. Th e hardness of the applied coatings raged
from 65 to 75 Shore Duromneter "A" hadness. Very slight blocking was
observed along with a 12 to 18 pounds per inch peel strength. No hardness
increase resulted from the heat resistance tests.

Reference: Mark, H., George, J. C., KelIle r, E. E.-
"Plastisol Coated Parts." General Dynamics/
Convair Report MP 58402, -San Diego,
Calif~ornia- 30 January 1959. (Reference
attached.)
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PREPAREDt my ark SAN 01100 REPORT NO. W 58 402

ArEVISEID MY lm.E- W 5

U3JECT:

To test :'.e x Iasti ol coatin,,, CVA ; Ube? 55# nvarious parts fo? ceon-
formance withi Specification --ILFl -39903, para raphs 465.3, hardness;
4a.5.4, bloickinks; 465.5t Peel strength and, 4.5.6 heat resistance;.

The Plastisol advati on the parta to~ted, confcor ed to 3pecififtion
MILP-39O,paragrapht 4.5.3, 4195.,4, .5.5 aM 4i5.6.

Duplicato parts E 96l764~33, -96l76-441 and, i"96l76-l71 were coatedlat
Convair with Plastisol cosftg CVAC Chem 55, as described in M,.P.S. 14604.

The sample coated parts were tested in accordance with Specification
I-P -~ paa-ah 4..,454 .. n 4. 5. 6 for hardness,# blocki ng,

peel strength and, heat resistance respectively.

Daroete hadnes measurement wee obtained ont the Plastisol coating with

a - Shr "A 0aoee Hades nt ento after the coated parts had re-
irained at room te!ierature for twenty*four(4)ou.

Blocki.Ig

The blocking test was conducted in accordance with Specification L-P-406,
Method 1131. Glass plates 7"1 x 7" in Site were coated with the Plastisol
coating, usin~g the same procedure as used for coating the parts, except
that no printer was used. The finished coating was stripped from the glass
plates and cut in sections 3" x 5" in size'. A pile-.up wan mado consisting

fthree sandwich owbinations sdsrbdi L-P46 'to 1131.Th
sanidwich combinations were heated at 15849. in an oven for twent-our (24)
hours, allowed to rielmin at room teperature for eight()h radex
ained for blocking *s described in Specifi-aio L~-i B Method 111

Strips 0.2" x I 1/2"I in size were tested for peel strengtY by stripping
from the coated parts, using horizontal power driven pool test inchine.
The entire apparatus and procedure is described in Convair Bepori@.8030

Heat Resistance

The coated specimens were heated in an oven at 350q-, for two (2) hours.
They were allowed to come to and remain at roomr. temperatureo for twenty-four
(24) hours. Durometer hard ness measurements were then made using a Shiore "A"
Thuompter Hardness instrument.

slp"5 S'
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PREPARD NY Mrk046E..... No. )F 58-402
CEmcKEcD NY George/Kller/SutherlmndagL F1A/

ftKV~~suV r.DAE-30-59

beat agaistangse (Continued)

These durometer hardneis measurements wore dolripred, with tbse-g obtairied
befre heatinig.

The results of this test are shown in Table I.

NOT9: The dat from whic hsrpr was -Prared ar eorded in
ngineeri ng Test Laborato ry7 Data Book No. 991.

PON" 9410"A
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